PARTS LIST AND DIAGRAM FOR:
FOLDING CRANE

EAkE

Issue: 2
Issue date: 230703

Item Part No. Description Item Part No. Description

1 500KC.V2.01 Base extensions 11 500KC.V2.11 Nut M12

2 500KC.V2.02 Hydraulic unit 12 500KC.V2.12 Lock Washer M12
3 500KC.V2.03 Boom extension 13 500KC.V2.13 Washer M12
4 500KC.V2.04 Boom 14 500KC.V2.14 Caster

5 500KC.V2.05 E-Ring 22mm 15 500KC.V2.15 Bolt M14 x 80
6 500KC.V2.06 Lock pin 22 x 70mm 16 500KC.V2.16 Pin

7 500KC.V2.07 Lock pin 22 x 170mm 17 500KC.V2.17 Pin clip

8 500KC.V2.08 Post 18 500KC.V2.18 Washer M14
9 500KC.V2.09 E-Ring 25mm 19 500KC.V2.19 Nut M14

10 500KC.V2.10 Lock pin 25 x 170mm

I @_L’ﬁtg- Sole UK Distributor E 01284 757500 sales@sealey.co.uk
s [A I.[ v HINERY Sealey Group,

Bury St. Edmunds, Suffolk. 01284 703534 ‘(@h www.sealey.co.uk




